| i/IFsa'-tech.com
EASY PACKAGING

STEP ADVANCE PALLET WRAPPER FULLY

AUTOMATIC HORSESHOE TURNTABLE
(MANUAL)

C E 43010500 MANUAL UK 080721
Copyright © Sal-Tech 2021

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging



-tech.com

EASY PACKAGING

COMPANY INTRODUCES

"We believe packaging solutions for our customers should be simple, easy to use, ergonomic and sustainable.

We offer a wide range of packaging products and solutions, and web design and engineer production lines
specifically built to your needs.

Our motto is simple: Sal-Tech Easy Packaging makes your life simpler through engineering and good design, and
your job less stressful. We Keep Things Together."

Gunnar Salbak
Owner/CEO

About Sal-Tech

Sal-Tech Easy Packaging offers a wide range of solutions for simple and reliable packaging of your products.

If it is a standard or a special solution that’s needed for your assighment, we have a creative input to solve your
needs, securing you an up to date packaging application.

Sal-Tech Easy Packaging is 100% owned by Gunnar Salbzk,

CVR no.: DK18429098 Salbaek Easy Packaging v/Gunnar Bjgrn Salbaek.

Our team works together on a 100% virtual platform and therefore please forward all correspondence and
invoices to e-mail til invoice@sal-tech.com.

Bank connection: Nordea Denmark.

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

Table of Contents
1 BASICINFORMATION .....icuiiiiuiiineiiiieiiieeiisneiemessitiessmsnsessssiesssssstsssstsssssssssssssssstsssssssssessssssssssssssssssssssssnssssanssssnsssssnsssss 5
1.1 IMIANUAL PURPOSE ..ettttteeteesesesesesesessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsnsnsssssnsnsssnsssssssssssssssssssssssssesesssesesssssessessasasnes 5
1.2 TO OPERATOR «.ettteieieieteteieteeeteeeeeeeeaee e et e eaea s e e e s e s e aeseeeseeesesesesesesesesesssesssssasssssssssss s e e s e aeaesesaseaesaeaesenaneeenanans 5
O R o T [ VA ole 01 1= 11 X TP PPPPPROTN 6
1.2.2  Supplements and OtREr INfOIMALION ...............ooueeeiiiiiiieeeetee ettt ettt ettt ettt e st a e e ieeaees 7
13 A GREEMENT .iiiiiieieieieteteteteeeeeeeeeeeeeeaseeaseessesssesesesesesesesesesesesesesesssssesesssasssssssssassss s asasasa s aaesesesesesasasaseseseeneseneaaaaees 7
13.1 VA S N T 7
1.4 ENVIRONMENTAL PROTECTION t.tttvtverererersssssssssssssssssssssssssssssssssssssssssssssssssnsssssssnsnsnsssnsnsssnsssssssssssssssssssesssssesssssssesssssessessssssees 8
1.5 IMIACHINE LABEL .vevettteeeeereresesesesesesesessssssssssssssssssssssssssssssssssssssssssssssssnsssssssnsnsnsnsssnnssnsssnsssssssssssssssssssssesssesssssesesssssessessasaenes 8
2 SAFETY INSTRUCGCTIONS ... itieiiituiiiieniiitniiteeittasiiiensiisseetessstmasssrsnsisssssesssssstsssssssssssssssssassstanssssssssssnssssasssssnsssssnssssnsssns 10
2.1 STANDARDS AND INSTRUCTIONS et tetteeteteteeeteeeteeeaeeeeeeeeteeetetetesesesesesesesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsnnnsnnnnnnnnn 10
2.2 SAFETY REGULATIONS .t ttteteieieteieteteteteeeeteeeeaeeeeaeaeeeaeaeaseeeeesesesesesesesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnssnnnnnnsnnnnnn 10
2.2.1  GeNEral SAfEtY INSEIUCLIONS ........cc.eeiueeiieieeieee ettt ettt ettt ae et e bt et e e et e atesatesaeesaeanaeenaeenaees 10
2.2.2 MONUGT QUIGGNCE ...ttt ettt ettt e at e e at e et e ebe et e teeaeeatesatesatesaeanaeenaeenseen 11
2.2.3  Marks and inStructions 0N the MACRINE....................oueeeeeeeeeeeieeeeeeeeeeeteeeeeeee e ettt e e ettt e e e aetsaeessssaaesssssaaesissaaenaaes 11
2. 2.4 ATE@IALION ...t e e e ettt e e et e e ettt e e e ettt s e eeassa e e ets e s e e eats e e e aaataaaeatbbaaeaatbaaeeaatbaaeaatbbaaeatbeaeaanes 13
B I C Y [+ | o ] (-1- 3OO OO 14
2.2.6  SAFOLY-LIANSPOIT ...ttt ettt ettt et et e at e e at e eat e e at e e bt e abe et e e teeateeatesatesatesueanaeenaeenseas 14
2.2.7  SAFELY = INSEANOLION ...ttt ettt ettt eae et ete et e te e e et sateeatesaeanaeenaeenaees 14
2.2.8  SAFOLY-0PCIALION ...ttt ettt ettt ekt et e et e et e e at e e at e e ae e ebe et et e e st e atesateeateeaeeaaeenaeenies 14
2.2.9  SAFELY-IMAINTENGANCE ..ottt ettt ettt et et eat e e at e e ae e eae et e e e steeatesatesatesaeanseenaeenaees 15
2.2.10 SOFOLY = [EDQUL ...ttt ettt ettt et e a et et eat e e at e e us e e bt e s ue e e bt e ase e st e b e e aseeateeaseeaeeeaes 16
2.3 OPERATING SKILL +eeteeeeesesesesesaresesaseseseseseeseeesesesesesessesesesssssesesesesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssnnnsnnnnnnnnn 16
DG R 0 o -1 4 [ o ORI 16
2.3.2 OPCIALON SKIllS.......eeeeeeeeeeeee ettt ettt ettt et a et e at e e at et ekttt e te e te et e st e eateeaeenaeenteeies 16
2.4 SAFETY FEATURES «1teitteieieieieietetesetatesetaeeaeeteaeaeaeaeaeaseeeseseeesesesesesesesssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssnnnnnnnnnnnnn 17
2.4.1  SECUIILY fUNCLION OVEIVIEW ...ttt ettt ettt e s at e ae e ete e e e e e se e st sateeaeesaeanaeanaeenaeas 17
2.4.2  EMEIGENCY SEOP DULLON ...ttt ettt ettt et eae e ettt ekt e e e e e st sateeaeesaeanaeenaeenaeen 18
2.4.3  Film carriage DOttom SAfEtY QEVICE. ..........coueeeeeieeieeeeeee ettt ettt ettt sttt eaeanae e aeeaees 18
244 GIOUNG A ...ttt e e et e e ettt e e ettt e e e ettt a e e e ts e s e e assaaeasssaaaastsaaenasssaaeasssaaeasssaaenaaes 18
2.5 MAIN OPERATIONAL RISK SAFETY WARNING 1vvvvvuvurussssssssssssssssssssssssssssssssssnnnsnnnsnsnsnsnsssnnssnsnsnsssnssesssssssssssssssesessssssssssssssssansnns 18
3 TECHNICAL PARAMETER DESCRIPTION ....cuuiiieuiiiiniiieniiiieiiieniirnsieiesssiissssisssisssserssssstsssssssssssssssssssssssssssssssssssssssnssssans 21
3.1 IMAIN COMPONENT COMPOSITION ..1evtteterurursessssesessssssssssssssssssssssssssssssssssssssnsssnsssnssnssnsnsnnnssssssssssssssssssssesesesesssssesesssssssssseens 21
3.2 CONTROL PANEL 1teteeeteieiesesetesetetetetataeeeaaeeeeaaaeaeseeeeseeesesesesesesesesessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnsnnnnnnnnn 22
3.2.2 SENSOR LOCATION 1uuuuuuuuunnnnnnnnsasasasasasasasasssesssesssssesssessssesssssesasasasasessssasssssssasesssesesessaessesesssesesesesesesseesesssssesesssesssesennn 23
3.3 MV ORKING PRINCIPLE eteteieieieieseteseseseeeeeeseeeeeaeeeaeseaeeeesesesesesesesesesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnnnnnsnnnnnn 23
34 OPTIONAL CONFIGURATION 1.ttt ttteteeeteteeeeeeeeteeeeeteeeteeeeeeteeeeaeetesetasesasesasasasasasssasasssssesssasssesesesesesssesesesesssssssssssssssssssnnnsnnnnnnnnn 24
341 Pit CONFIGUIOLION ...ttt ettt ettt et e et e at e e at e e st e bt e ateeate e st satesatesatesueanaeenaeenseas 24
3.5 TECHNICAL PARAMETERS AND MAIN CONFIGURATION ..11vvvvtttrurereresssssssssssssssnsssasssnsssnssnssssnsnsnsnsnsnsssnsnsssssssssesesssssesessssssssessssssnns 24
4 TRANSPORTATION AND INSTALLATION INSTRUCTIONS .....citiiittiiteniiieeiieniinsseissssiissssssssissssersssssssssssssssesssssssnssssans 27
4.1 SECURITY TRANSPORT ettt teteieteteieieteteteteeteteeeteeeeeeeeeeeeeaseseeesesesesesesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnnsnsnnnnnnn 27
4.2 ON=SITE TRANSPORTATION ettt ttteteteeeeeeeeteteteeeteteeeeeeeeeeeeeeeeeesesesesesesesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnnsnnnnnnnns 27
4.3 TEMPORARY STORAGE ..eeteteteterereeeeeeseeeessessesesesssssessssssssssssssssssssssssssssssssssssssssssssssnssssnsssnsssnsnsssssssssesssssesesssssesessssessseesssnsens 28
4.4 PREPARATION BEFORE INSTALLATION 1.ttvvtvuvurssssusesssssssssssssnssssssssssssssssssssssnsnsnsnsssnsnsssssssnsnsnsnssnnsnsssssssssssssssssssesssssssssssssesssnenns 29
N A E (=] oo o o 4 e 1= BTSRRI 29
4.4.2  GIrOUNG CONFIIMGALION. .....c.eeeiiiiiiieeeet ettt ettt ettt et eat e e ae e et e sbe et e e eateeatesatesatesaeanaeenaeenseen 30
4.4.3  EICtriCOI CONFIIMALION ...ttt ettt ettt et e e ettt et e e et e atesateeaeeeaeanaeenaeenaees 30
4.4.4  Equipment, tools and PersonNel rEQUIrEMENTS...............ccueveereesieeieee ettt ettt ettt ettt sttt e st e naeesaeeaees 30

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging

EASY PACKAGING



-tech.com

4.4.5  LoAdiNG QN UNIOGAING ...ttt ettt ettt ettt e e e te e ate st e satesaeanaeenaeeiees 31
4.4.6  General hardware fastening tOrGUE IEfEIENCE............uoeeereeseeieeeee ettt ettt sttt e e 31
4.4.7  Installation ANd SEIVICE CONTITIONS ............oeeeeeueeeeeeeeeeeeeeeeeeee e et eeee ettt e e ettt eeeeeaaaeesetsaaeestsaaeesassaaesssssaaeassaaeesaes 31
4.5 EQUIPIVIENT INSTALLATION 1e1tttttrerereresssssssassssssssssssssssssssssssssssssssssssssssssssssnsnsnsnsssnsssssnsnsnssssnssssnsssssssssssssssesssesssssessssssssssanenns 31
4.5.1  Equipment inStAllation PreParalion ...............oceoceeeeiieseeseeseee ettt ettt ettt e te ettt sate st e saeanaeenaeeaees 32
45.2 COLUMN INSTALLATION 11uuuuueiesesasesasesesesesesesesssesssssssessssssesesssasasasasassssesssssssssesesesesessssssesesssssesesesesesssesesssssesesssesssesenen 32
4.5.3  Film CArriQ@e iNSEAIOLION ..........cocueeeeeeeeieeeee ettt ettt ettt ettt ettt e e e te et et e eatesaeanaeenaeenaees 34
4.5.4  Broken film and bIocking iNSEAIQTION.............cc.eeueiieiieieeeeeeee ettt ettt sttt et eaees 38
4.5.5 COIUMN AOOF INSTAIGLION ...t e et e e ettt e e ettt a e e et aeeaasaaeesassaaeatsaaenasssaaessssaaeasssasenanes 40
OPERATING INSTRUCTIONS ... ituiiiiiiiitiiiiteiiiieiiieniimneitessiimessisnsisssssesssssstassesssssssssssssassstansssssssssssssssasssssnssssssssssasssns 41
5.1 SAFETY INSTRUCTIONS . teteteteteteteteteteeeeeeteteeeeeeeeeeeaeeeeeasesesesesesesesesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsnnnsnnnnnnnnn 41
5.2 THE TASK OF THE OPERATOR 1.etttttttettettseeesessssesssssesesssssssssssssssssssssssssssssssssssssssssssssssssssnsnsssssnsssssssssssssssssssssssssessssssssssessssssens 42
53 ST ART THE IMACHINE et teteteteieieteteeeteeeeeeeeeeeeteeeaeaeeeeeaeaaaeaeaeasaeesasesasasasasasasasssasass s e s e s e s e s e s e s e sesesesesesesesesesesesesesssssasssnsnsnnnnnnnnn 42
54 INSTALL AND REPLACE WRAPPING FILIM 1evvvvvuvvrurusurersssssssssssssssssssssssssssssssnsnsssnsnsnsnsnssssnnsnsnsnsnnssssnsssssssssssssssssssesssssessssssssssesenns 42
5.5 PLACE PALLET INSTRUCTIONS .evtvtvereressssssssssssssssssssssssssssssssssssssssssssssssssssssssnsnsnsnsnsnsssnsnsssnsssssnsnsssssssssssssssssesesssssesessssssssensnns 44
5.6 FIRST PUT FILIM OPERATION ..tttttvtrereresesessssssssssssssssssssssssssssssssssssssssssssssssssnsnsnsnsnsnsnsssnsnsnsnssnssnsssssssssssssssssssssesssesesessssssssaseens 45
5.7 TURN ON THE EQUIPIMENT 1.teteteteteteeeeeeeseesessssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssssssnsnsssnsssssssssssssssssesssssssessssessessesssssenns 45
5.8 TURN OFF THE EQUIPIMENT «.eteteteteeeeeeeeeeesssssssesssssssssssssssssssssssssssssssssssssssssssssssssnsssssssssnsnsnnssnsssssssssssssssssssssssssesessessessesssesenns 46
59 TOUCH SCREEN HOMEPAGE ....etettteteteeetereesesseeesssssesesesssssesesssesssssesssssssssnsssssssssnsssssnsssssnsnsnsssnsssssssnsssssssssssesssssesesseseessessessenns 46
5.10  PAUSE PACKAGING (NORMAL STOP) ..ttesuveesuteesueesseesssesessseessssesssessssessssessssessnsssssesesssssssssssssessssessssessnsesensessssesensesesssessssessns 48
5.11  STOP IN AUTOMATIC MODE (EMERGENCY STOP) ..eeiuvteeueeesureesuueessseasssesssesssessssesssesensessnsssesssessssessssessnsessnsessssesensasesssessssessns 49
5.12 RESET TO THE ORIGIN POSITION .1tvevertvererersssssssssssssssssssssssssssssssssssssssssssssssssnsssnsnsnssssnnsssnsnssnssnsnsssssssssssssssssssesssssesssssessssaseens 49
5.13 ot 7 Xe ¢ | LY (o] N 49
5.14 IMIANUAL OPERATION .etettterereresesesesessssssssssssssssssssssssssssssssssssssssssssssssssssssssnsnsnsssnsssssssnsnsssssssnsnsssssssssssssssssssesssssessssssssssensnns 51
MAINTENANCE AND REPAIR INSTRUCTIONS.....cccittiiiiniiineiiieiiieniimneicressisisssissssssssisssssisssssssssssssssssssssssssnssssnsssssnsss 53
6.1 SAFETY INSTRUCTIONS ettt teteteteteteteteteeeeeeeeeeeeeeeeaeeaeeeeaaeseeesesesesesesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnnsnnnnnnnnn 53
6.2 IMIAINTENANCE PREPARATION .vtvtvevereresssssssssssssssessssssssssssssssssssssssssssssssssssssnsssnsnsnsnsssnsnsnsnsssssssssssssssssssssssssesesssssesessssssssenanns 53
6.3 END MAINTENANCE CHECK 1evtvtvtvtrereressssssssssssssssssssssssssssssssssssssssssssssssssssssnsnsnsssnsnsnsssnsnsnnnsssssnsnsssssssssssesssesssesssssessssssssssaseens 54
6.4 IMIAINTENANCE SCHEDULE «.evvvtvtvtrereresessssssssssssssssssssssssssssssssssssssssssssssssssnsssnsnsssssnsssnsnsnsnsnsssssnsssssssssssssssssssesesssssessssssssssaneens 54
6.6 CLEANING MACHINE «tteieieieieieieieteteteeeteeeeteeeteteaeeeaeaeeeeeeeaeasasesesasesesssasesssssassssssssssssssssssssssssssssssssssssssssssssssssssssssssnnnnsnnnnnnnnn 55
6.7 CLEAN THE ROLLER ON THE FILIM CARRIAGE ...ititiiiiiiieieeeeeieeeeeteteeeteteeeeeseseeeeasaesessaessassse s e s e sesesasesesssesesesesssesssasasssnsnsnsnnnsnnnnnnnnn 55
6.8 LUBRICATE FILM CARRIAGE BOTTOM DRIVE CHAIN .vvvvvvuuuusssussssssesssnsnssssnssnsnssennnsnnnsnsnsnsnsnsnsnsnnssssesssssssssssesssssesesssssessssssssssanenns 56
6.9 LUBRICATE FILM CARRIAGE BOTTOM DRIVE CHAIN .vvvvvutuuusueussssssssssssnsssnnssnsnssennnennssnnnsssnsnsnsnssnssssesesesssssssesssssesesssssessssssssssssanns 57
6.10 LUBRICATE THE BELT BEARINGSEAT 1evtvttereruressresesessssssssssssssssssssssssssssssssssnsnsnsssnsssnssssssnnsssnsnsnnssnsssssssssssssssesssesssssesesssssesssnsens 57
6.11 LUBRICATE THE TURNTABLE DRIVE CHAIN ...etttttttureressssssssssssssssssesesssssssssssssnsssnnnsnsnsnssssssssnnsnsnnnsnsnsssssssssssssssssssesssssessssssssssesanns 58
6.12 CHECK THE CHAIN TENSION OF THE TURNTABLE DRIVE CHAIN ...cttettteieteeeteteeeeeeeteeeeessessssesesssssesssssesssssssssssssssssssssssssssssssnnnnnnnnnnnnn 59
TROUBLESHOOTING INSTRUCTIONS ......cituiiieeiiiiniiieniiiiasiiiesiisssieresssiissssisssisssssstssssstasssssnsssssssessssssssssssssssssssssssnssssans 60
7.1 SAFETY PRECAUTIONS .t teteteieieteieteteteteteeteeeaeaeeeeeeeeeeeeeeseseeesesesesesesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnssnnsnnnnnnnnn 60
7.2 TROUBLESHOOT . ieteieieieteteteteeeeeeeeeeeeasesseesesasesssesesssesesesesesesesesesssesssssesssssssssssssssssssssasasesssasasasasssnsssssasesesssesesessessessesseenenes 60
7.2.1  Touch screen (HMI) alarm condition deSCrPtION .............cccuueeiiveesieesiiieesieeiieeseseste e st esteesteessssessaessseesatesesneens 60
7.2.2  DesCription Of INVEItEr QIAIM ..........cc.cooueeiueeiieiieee ettt ettt ettt ettt et ettt e e e s e eaae s e e eaes 64
72X 20 =1\ | TP 71

8.1 ELECTRICAL PRINCIPLE DRAWING

8.3 Column exploded VIeW QNd dELGII ISt ............c..ooueeieeieeieeeeee ettt ettt ettt ettt st saeenaeenaeenaeeaees 80

8.4 Film carriage exploded View aNnd dELQIl ISt ..............cceerueeiuieiieieeieee ettt ettt sttt 83

8.6 SPARE AND WEARING PARTS ..uuvtetiirttetisirtresiisstesssbatesssisasesasatesssbesesemaa s et aabaeessbbe e e s e abae e e s bbb e e s s aba e e e s mb b e e s sab et e e s anbaeeesnnaeessabaneeas 92
4

EASY PACKAGING

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

1 Basic Information

1.1 Manual purpose
This manual is intended for training professional users and operators. With the help of this
manual, you will be familiar with the pallet wrapping machine and its optional functions,

enabling you to use, operate, manage and maintain the machine in a safe and

effective manner.

User notice:

* The user must operate the machine in accordance with all safety instructions and

procedures and all safety procedures in the work area in this manual ;

* To ensure that the machine is properly installed, debugged, operated and maintained,

theseoperations can only be performed by fully and appropriately trained personnel;

* Ensure that the use of the machine is in full compliance with laws and regulations
whichhave the force of law.

1.2 To operator
This manual is part of the equipment. This information helps machines operate safely and

efficiently.

ﬁ Notice:
Please read this manual thoroughly before operating the machine or executing any

procedure.

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

1.2.1 Primary contents

The source language of this manual is Chinese. The source Chinese text will be legally

binding to prevent any discrepancy between the other translated text and the source text.

Notice:
ﬂ As we continue to improve and develop our products, it is not always possible to provide real
pictures of every detail of the machine. Therefore, the illustrations always show a typical

standard machine.

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging



-tech.com

EASY PACKAGING

1.2.2 Supplements and other information

This manual has been carefully written based on our experience and the latest knowledge.
Therefore, the information in this manual is valid and correct at the time of publication (see
cover).

As we continue to improve and develop our products, modifications to the machine are part
of the internal process. This means that you may receive supplements and other information

later, including corrections or improvements.

Notice:

ﬂ Add these supplements to this manual to ensure that the customer always has the latest version

of the manual.

1.3 Agreement

This user manual uses the following agreement

1.3.1 Warning

This user manual lists the following warnings:

Warning
It indicates a risk of personal injury or even death.

& Warning
It marks the risk of malfunction or damage to the machine.

Notice

& Used to highlight some information.

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

1.3.2 Printing and creation agreement

* There is always a bullet between lists and enumerations that do not have a specified order.
* It must be performed in the order specified by the number in the process.

* Abbreviations are defined when the manual is first used (except in the title)

1.4 Environmental protection

Please comply with the disposal of used or replaced parts and materials described in

this document. All recycling should be in accordance with local environmental laws and
regulations.

1.5 Machine label
/" SMART WASP Serial No.: XOOOOOXXXXX

Suzhou JiaJun Auto-well Industrial automation Co. LTD

Name Model Version Date

Voltage Phase HZ Machine Size

Total Power  Max Load Weight Control Model

(PSI T BAR )Air Requirement

(CFM I /min)

SCCR

KA

Max V

Original

Shanghai O
Suzhou K]

Shenzhen ]
Beijing ]

sal-tech.com +45 70272220

support@sal-tech.com easy.packaging



-tech.com

EASY PACKAGING

1.6 Additional help and information

Smart Wasp is committed to providing the highest level of support to its users

andoperators. Depending on the product, the support provided mainly includes:

* Training

* Service management system
® 24-hour global support

* Maintenance agreement

* Toolservice

* Repair and update

For more information, please contact your dealer.

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

2 Safety instructions

2.1 Standards and instructions
The machine is designed and manufactured in accordance with the requirements of the

Machinery Directive 2006/42 / EC and meets the legal requirements applicable on the date

of construction:

* Mechanical instruction: 2006/42/EC
* Low voltage directive: 2014/35 / EC

®* EMC Directive: 2004/30 / EC

The machine is designed with safety in mind and includes protection against injury and

damage. However, all powerful machines can be dangerous if not used properly.
2.2 Safety regulations

2.2.1 General safety instructions

‘The tasks described in this manual apply only to appropriately trained personnel with the
required skill level (see section 2.3) who are familiar with all safety instructions and
regulations mentioned in this manual.

‘We are not responsible for any damage or personal injury caused by failure to comply with
the safety instructions in this document or the warnings, caution and care described in this
manual.

‘Other security instructions may also apply, depending on the specific environment in your
workspace. Since we have no direct control over these specific working conditions, it is the
user's responsibility to ensure compliance with local environmental and safety regulations. If
you encounter an unknown security situation not described in this manual, please inform us
immediately.

The machine may also contain third-party components. Please refer to the appropriate
manual for specific security instructions for these third-party components.

*Please ensure that children and other unauthorized persons cannot enter the work area.

10

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging

EASY PACKAGING



-tech.com

EASY PACKAGING

*Please ensure that the working area has adequate light and ventilation.

*Dressed correctly. Do not wear loose clothing. Remove jewelry, watches, etc. to prevent

them from getting stuck in moving parts.

*Please wear protective equipment (e.g. protective clothing, protective shoes, gloves, helmet,
goggles, earmuffs) according to the user's operating environment.

*Before performing any tasks on the machine, check that the machine is safe and clean.

*Always be vigilant and pay attention to your own operations. Do not work on the
machinewhen you are tired or have drunk or have taken medicine.

*Do not change the structure of the machine. See section 2.2.5.

*Do not open the power distribution cabinet unless authorized.

*Do not graft unless you are authorized to temporarily disable the security features of the

machine.

2.2.2 Manual guidance

‘Please keep this instruction manual in a safe place near the machine. Ensure that the
manualis always accessible.

‘Please read this instruction manual thoroughly before using the machine or performing
anyof the tasks described. Be sure to always have the latest version of this instruction manual.

‘Perform the steps in the order given. Do not change the order of the steps.

2.2.3 Marks and instructions on the machine

®* Marks or instructions on the machine are part of the security feature. They must not

becovered or removed and must be clearly visible throughout the life of the machine.

‘Damaged or illegible signs and instructions must be replaced or repaired immediately.

11

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

(

Y

& >< )

I
HERR
= h
| ABWmit

(1=

FRER
FUARE |
ELECTRIC SHOCK
Autharzed persanrel ony

_MEHEE | : ~
20K R

EAER

@ N — i
L L ER 2N
ROLLING
= % i g Keep hords oway
\

NO trampling

A Warning: Be careful with head injuries

B Warning: Squeeze danger, do not enter the machine during
operation. C Danger: Pay attention to danger when the turntable
rotates

D Warning: Beware of falling near the

turntable E Warning: Remove the strap before

12

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

installationF Instruction: Label of machine

G Warning: Non-professional personnel are not allowed to operate the electric
cabinet,there is electrical danger

H Warning: Power must be turned off before repair

| Warning: please do not put your hand into the roller of film

carriagel Instruction: CE

K Warning: Do not stand on the turntable

L Indication: the rotational direction of the turntable

2.2.4 Alteration

Warning

Do not attempt to make any modifications or changes to the machine or program without the prior
express consent of Smart Wasp. Unauthorized modifications or alterations to the machine may result in

serious personal injury or death.

Smart Wasp is always willing to discuss improving the value of the machine by modifying it

for the user. See section 1.6

13

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

2.2.5 Guarantee

* The machine is warranted for 12 months after installation. To exclude components and
electrical components that may wear out during normal use, the customer must notify the
dealer of the defect and the machine serial number. The customer must be able to hand over
the defective component to the dealer. The dealer will resolve the defect within a reasonable
time.

When problem must be resolved at the customer's location, the customer bears the

additional cost. The extra cost is for labor, travel or accommodation.
*The dealer is not responsible for any accidents or delays in the production process. When

the customer adjusts the machine with components that are not recommended by the

dealer, the dealer cannot guarantee that the machine meets the EC requirements.

2.2.6 Safety-transport

Notice
ﬂ Usually the machine is shipped by dealer or with the help of instructions provided by the
dealer. When relocating the machine, please observe the safety instructions provided in

Chapter 4.

2.2.7 Safety - installation

Notice
Usually the machine is installed and adjusted by the dealer or with the help of the
instructions provided by the dealer. When relocating the machine, please observe the

safety instructions provided in Chapter 5.

2.2.8 Safety-operation

ﬁ Please follow the general safety instructions. See section 2.2.1

14

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

‘Make sure the machine and its vicinity are kept dry.

‘Keep away from moving parts
‘Do not stand on the turntable even if the machine is turned off.

‘Do not touch the area between the turntable and the machine floor (Be careful of finger
crush)
When the machine is running:

- Please do not touch the turntable.

- Keep away from the area between the pallet.

- Do not try to manually stop or drag the tray, please use the emergency stop button

-Please wear personal protective equipment as specified or recommended by the user.

‘The film carriage moves up and down during operation. Keep away from the the plate slide

(to prevent finger crush or foot injury).

2.2.9 Safety-maintenance

‘Please follow the general safety instructions. See section 2.2.1

-Before starting any maintenance (even cleaning):
- Put the switch button in the "OFF" position
- Remove the power plug

- Wait at least two minutes

*Do not wash the machine with water (electric shock hazard)

*Do not use solvent cleaning machine. Only use dry cloth and neutral cleaner to clean the
machine.

*If the security feature is temporarily disabled, the security feature is reactivated or enabled

as soon as the maintenance work is completed. After cleaning the machine, please make sure

to check the normal function of the safety function before production.

*Do not leave anything inside or on the machine.

*The sensor's detection range has been set by the manufacturer. Do not change the setting.

15

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

2.2.10 Safety - repair

‘Please follow the general safety instructions. See section 2.2.1

*Before starting any repair:

- Put the switch button in the "OFF" position
- Remove the power plug

- Wait at least two minutes
* If the security feature is temporarily disabled, the security feature is reactivated or

enabledas soon as the maintenance work is completed. After cleaning the machine, please

make sureto check the normal function of the safety function before production.

*Do not leave anything inside or on the machine.

2.3 Operating skill

2.3.1 Operator

‘Only licensed operators are allowed to work on the machine.
*All operators can only perform their trained, executable operations.
*All operators using the machine must be familiar with the instructions.

*Operators must be familiar with all possible situations so that they can act quickly and
effectively in an emergency.
*This machine is only for people over the age of 16. The corresponding national occupational

safety and health regulations must be observed.

2.3.2 Operator Skills
Operators are trained to:

‘Loading and unloading pallets.

‘Use the controls on the control panel and the remote control to control the machine.
‘Wrap pallets.

‘Prepare to load and unload film rolls.

‘Prepare to load and unload film rolls.
16

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




Notice

their operational tasks before starting work again.

2.4 Safety features

2.4.1 Security function overview

This pallet wrapping machine has the following safety features:
‘Emergency stop button (Please see section 2.4.2)

-Safety marks and instructions (Please see section 2.2.3)

-Film carriage bottom safety device (Please see section 2.4.3)

-Ground lead (Please see section 2.4.4)

-tech.com

A

sal-tech.com +45 70272220 support@sal-tech.com

EASY PACKAGING

It is the user's responsibility to ensure that the machine operators are adequately trained in

easy.packaging




-tech.com

EASY PACKAGING

A Emergency stop button
B Ground lead

C and D Film carriage bottom safety device

2.4.2 Emergency stop button

The emergency stop button is in the control panel.

Notice

ﬂ In case of emergency, press the emergency stop button to stop the machine.

2.4.3 Film carriage bottom safety device

The film carriage bottom anti-drop protection switch is located under the film carriage.

Themachine will stop once the lower plate touches the protection switch.

2.4.4 Ground lead

The electrical system is grounded. A continuity test has been performed on the ground

wire.The electrical system was tested for insulation and dielectric strength at the factory.

2.5 Main operational risk safety warning

Operators must pay attention to the following safety warnings during the normal operation

ofthe equipment.

*Physical collision and hazard:

Do not touch the machine parts while

themachine is running.

18

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

‘Keep away from operation area: Do
not stay in the operating area of

the machine

‘Risk of collision:

do not stand under the film carriage

‘Risk of collision when starting:
Do not stand disc objects when
starting

Nearby to avoid danger

19

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com
EASY PACKAGING

‘Other dangerous situations at startup:

When moving goods, the forklift is

far away from the machine cargo

20

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging



-tech.com

EASY PACKAGING

echnical parameter description

3.1 Main component composition

X500 pallet wrapping machine adopts special film to package the pallet goods. The film can
be uniformly attached to the pallet goods in the pre-pull mode, and its main components are
shown in the following figure.

A Column

B Touch Screen

C Film Carriage

D Turntable

E Clamping and cutting system

21

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




3.2 Control panel

3.2.1 Main control panel

-tech.com

TOUCH

Serial
Name Function
number
It is used to operate the operation of the device and
TOUCH | TouchScreen | get
the operating parameters. Refer to section 5.7
Mai Turn the main switch clockwise to energize the power
ain
A supply of the equipment. Turn the main switch
owe
P counterclockwise to turn off the power.
rswitch
Press the emergency stop switch, the equipment
Emergency
B willstop running immediately in any state; Turn the
stop switch
button
clockwise to release the emergency stop switch.
Power When the main power switch is turned on, the
C ower
indicator P
indicator lights.
Operate the start button and the machine starts to
D Start button run
automatically.

sal-tech.com

+45 70272220 support@sal-tech.com easy.packaging

22

EASY PACKAGING




-tech.com
EASY PACKAGING

r location

wing icon shows the location of the device's sensor and the information connected

to the system, which is convenient for maintenance.

Anti-loose
cloth bag 11.1

Lifting upper
limit 10.2

g

Q

Measuring high
photoelectric
4 g 10.0

Tumtable Count Lower limit of
10.1 lifting 10.2

r_;\ﬂ ”VU

@ |

Film out
detection 11.3

Anti-pressure
of Film
Carriage 11.0

3.3 Working principle

The operation of X500 standard winding machine can be completed by one operator. Its

basic working principle is as follows:

1. The goods are transported by forklift to the standard wrapping machine, put on the film
roller and the film is manually affixed to the first surface of the goods (See 5 operating
instructions for details).

2. Start the wrapping machine, and the cargo starts to rotate from the initial position

23

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




6.

-tech.com

original position). At the same time, the film carriage cooperates with the speed of the
turntable to release the film. The film is wrapped on the cargo under the rotation of the
turntable.

According to the packaging requirements of different goods, the film begins to rise after
winding a certain number of turns at the bottom of the cargo. The rise of the film
carriage,the rotation of the turntable and the film release together to achieve the overall
packaging of the goods.

When the film is wrapped to the top of the cargo, the photoelectric sensor senses the
height of the cargo, and the film carriage begins to descend after completing the top

winding.

When the film carriage moves to the bottom, the turntable starts to decelerate, and
under the cooperation of the barrier and/or rope making, the film is cut by the cutting

film and the film head is clamped to realize the automatic cutting of the film;

After the turntable stops, the top pressure is reset (the cooperation of the film head on

the turntable and the film is drawn out to facilitate the next film loading), at this time a

packaging cycle is over, the machine is in standby state, waiting for the wrapping and

packaging of the next pallet.3.4 Optional configuration

3.4 Optional configuration

3.4.1 Pit configuration

o

Notice
According to the site conditions of different users, the working face of the equipment is parallel to

the working face of the turntable, and the pit is used as an option to facilitate the use of specific

customers.

3.5 Technical parameters and main configuration

3.4.1 Institutional parameters

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging

24

EASY PACKAGING



-tech.com

EASY PACKAGING

P

Model X500 Machine size | See the figure above
Film
14mic
Brand Smart Wasp thickness
Film paper
Film width 500mm 250mm
core
Standard
Release film
Dynamic pre-stretch pre- 250%
mode
stretch
rate
Max packing Intelligent
30~40 pallets/hour standard
speed sensor
Max
Max wrapping .
2350mm wrapping 1500KG
height .
weight
Film
Turntable carriage 0-
3-12RPM(adjustable)
speed up&down 2.6m/min
speed (adjustable)
25

sal-tech.com

+45 70272220

support@sal-tech.com

easy.packaging




-tech.com

EASY PACKAGING

Automatic
Turntable Optional Have
cutting film
; Place film
Machine 800K Manual
weight mode
Weighing Wrapping
Optional Adjustable
scale force

X500 pallet wrapping machine turntable with existing (®) diameter is 1650 mm, 1800

mm and 2000 mm, the form shown in column and package of the existing high configuration:

Column Total height
Wrapping height (mm)
(mm) (H: mm)
2400 2000 2700
2650 2250 2950
3200 2800 3500
3.4.2 Electrical parameters
Machine 220V-240V/50/60Hz Total
1.5KW
voltage Single-phase power
Touch
PLC Siemens Siemens
screen
Motor SMARTWASP Inverter Siemens
Contactor Siemens Sensor Germany SICK

3.4.3 Working environment parameters

Temperature <70%(relative
0°~ +40° Humidity range
range humidity)
Pneumatic
Noise 70dB No
environment
26

easy.packaging

support@sal-tech.com

sal-tech.com +45 70272220




-tech.com

EASY PACKAGING

4 Transportation and installation instructions

4.1 Security transport

Notice

ﬂ 1. Please note that for the transport of machines must follow general safety

practices and the safety instructions given in this section.

2. The packaging material is composed of plastic film, three-ply, etc. (please follow the local

advice or regulations on disposal and recycling of packaging materials)

3. Pay attention to waterproofing and violent vibration during transportation.

4.2 On-site transportation

Notice
There is no need to disassemble the machine, the machine can be moved as a whole.

1. 1. Turn on the power and move the film carriage up a distance(See the

operationinstructions section 5 for details)

a.Turn on the machine
b. Click on the touch screen to input the password to enter the main interface.
c. Select manual mode

d. Click on the film carriage to rise, rise to the suitable height and stop
27

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

2. Turn the main power switch counterclockwise to turn off the machine

2. Press the emergency stop button Remove the power plug from the power socket

3. Insert the forks of the forklift into the bottom of the machine and raise the machine
about50mm, as shown in the figure below

4. Move to a new place

2 Notice

During transportation, pay attention to obstacles on the top of the machine and obstacles on

the floor, such as sinks.

4.3 Temporary storage

If the machine must be stored temporarily, please follow the steps below.

28

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

otect the machine from dust
2. Store the machine in a clean, dry place. The environmental conditions required for
installation also apply to storage.

3. Please don't put anything at the top of the machine.

4.4 Preparation before installation

Please read the entire installation section before you start, then follow the instructions to

install it step by step.

Notice
(1) Finish each step before moving on to the next!

(2) The device has multiple security measures. Operating in the right way will ensure safe
operation. Please observe all safety signs. Do not turn on the power before completing the

installation.

4.4.1 Preparation area

The installation area of this machine must meet the following
space

A 2000mm

B 1000mm
29

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

some space around the machine for daily operation, maintenance and repair.

*To get the machine running at its best, place the machine on a flat surface. If necessary, level

the machine with a gasket.
4.4.2 Ground confirmation

The ground must be able to withstand the weight of the equipment, the maximum load of the
equipment and its impact, so it is required:

Ground bearing capacity > (total weight of equipment + weight of goods) x 1.5.

4.4.3 Electrical confirmation

The system requires a dedicated single phase grounded power

supply220V/AC; 10A; 50/60Hz; 1PH

Notice
For specific electrical requirements, please refer to the machine identification label or

electrical drawings.

Notice
(1) Use of extension cords and any other changes may result in damage to the circuit or

& affect device performance and may void the warranty. For changes, please call after-
sales service.
(2 ) To avoid damage to the equipment, check the voltage in the electrical drawing before starting the

equipment.

4.4.4 Equipment, tools and personnel requirements

-Standard wrapping machine one set
* One set of tools (in the toolbox), one forklift

-1-2 mechanical/electrical technicians and 1 user

30

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




4.4.5 Loading and unloading

(1) Main body (the turntable and it’s column) Part loading, unloading and

handlingEquipment used: forklift.

-tech.com

EASY PACKAGING

Method of operation: Use a forklift to remove the equipment and transport it to the

installation site.

(2) Other spare parts: Before handling the disassembled main body, other parts and

components shall be manually moved.

4.4.6 General hardware fastening torque reference

The torque and performance specifications of the fasteners provided and recommended

bythis product are shown in Table

Metric fastener torque comparison table
Nominal size of fastener Performance level Torque (Nm)
M6 8.8 14
M8 8.8 24
M10 8.8 54
M12 10.9 102

4.4.7 Installation and service conditions

Humidity < 70%  Temperature 0-40°C

4.5 Equipment installation

sal-tech.com

31

+45 70272220 support@sal-tech.com

easy.packaging




-tech.com

EASY PACKAGING

4.5.1 Equipment installation preparation

(1)Move the equipment to the installation area with a forklift, and remove the items used
for outer packing, tying materials and fixing equipment.
(2) Take out the attached tools, check whether the equipment is complete and put in order.
(3) Make sure the trolley is locked on the stiffener plate of the support frame, to prevent
thelifting body from colliding with the base and damaging the parts during the erection

process. As shown in figure 4.5.1.

Ensure that the
trolley is locked to
the column frame
ribs before
installation

Figure 4.5.1 Locking trolley

4.5.2 Column installation

(1) Raise the column and be careful during operation
Before installation, the surface of the chassis should be placed with soft material base pad,

and then erect the column. During the erection process, take care to avoid bumps and
impacts between the column and the turntable to prevent damage to the parts.Ensure that
the rotating center screw is loose before erecting, ensuring smooth rotation when the
column is erected. After erecting the column, lock it to the chassis and then lock the rotating
center screw. Note: If the equipment is transported far away or sent overseas, the column

and turntable are packaged separately.

(2) Use the attached tools to mount the column to the turntable (see Figure 4.5.2.1 for

the installation of the column)
32

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

Figure4.5.2.1

plugof column is shown in figure 4.5.2.2.

(3) Connection between quick plug of power cord of chassis motor and reserved quick

Turntable motor quick
connect plug

Turntable sensor quick
connect plug

Figure4.5.2.2

sal-tech.com +45 70272220

support@sal-tech.com

EASY PACKAGING

easy.packaging



-tech.com

EASY PACKAGING

4.5.3 Film Carriage installation

(1) Unlock the trolley from the stiffener plate, and check that the cloth belt anti-

looseningswitch is properly pressed by the cloth belt. As shown in the figure 4.5.3.1 below.

Unlock the lifting car on the frame

stiffener plate of the machine's column

belt anti-loose device ]

----------------------

-------------

_______

Figure4.5.3.1

(2) Turn on the power and manually reset the cart to the lower limit. Rotate the main
powerswitch to turn off the machine as shown below.

34

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com
EASY PACKAGING

\ Reset
Reset(® fi7)

Figure4.5.3.2

Manually hang the film carriage from the outside of the column on the trolley, and pay
attention to lead the connecting wire to the lifting body through the threading hole below
the hanger plate. Use the corresponding installation bolt to lock the film carriage and the

trolley. As shown in the figure below.

Use three M10X55 bolts to install the / [ Frnation/phag e hum seat

film carriage in the lifting car of column

Figured4.

5.3.3

35

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

(4) Rotate the main power switch clockwise, raise the film holder to a suitable height
withmanual mode, rotate the main power switch counterclockwise, and turn off the
machine.

(5) Install the film tensioning sprocket and connect the film seat film tensioning drive

chain, as shown in the following series of figures.

Install the
safety plate

36

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com
EASY PACKAGING

Figure4.5.3.4
Close the membrane seat safety plate and rotate the membrane seat safety plate

(
screwinto the elongated hole.
(7) Turn the power on, manually reset the film carriage to the lower limit, then turn off

theequipment and disconnect the power.

37

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

4.5.4 Broken film and blocking installation

( 1 ) Place the film cutting system vertically on the turntable (be careful to handle it
carefully to avoid scratching or damaging parts), align the holes of the film cutting system
mounting block with the threaded holes on the turntable, and use M8%*25 hexagon socket
head screws to break The membrane device is installed and locked on the turntable as

shown in Figure 4.5.4.1.

Tighten the M8*30 screws at both
ends to the broken film frame and it
can rotate around the fixed block

M8*25 hexagon socket
head (4 pcs)

Figure4.5.4.1 Fix film cutting system
(2) Rotate the broken film frame around the fixed block and place it on thesurface of the

turntable as shown in Figure 4.5.6.2.

38

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com
EASY PACKAGING

Ooi)
DY
L]

Figure 4.5.4.2 Rest the film cutting system

(3) Themechanism ofthe stopper hasbeendebugged andinstalled onthe chassisbefore

leaving the factory as shown in Figure

39

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com
EASY PACKAGING

The mechanism of the stopper has
been adjusted and installed on the
chassis before leaving the factory

Figure 4.5.4.3 Blocker

4.5.5 Column door installation

Schematic diagram of the column door installation process. Note the installation sequence

ofthe door as shown in figure 4.5.4.1

40

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




com

-tech

EASY PACKAGING

easy.packaging

—/LY,//

=
o
<
=
1%
@
%
]
£
)
-1
o
3
(7}

Figure4.5.4.1
41

+45 70272220

Strictly follow the operating safety procedures (see section 2) and the instructions given in

Notice

/N

5 Operating instructions
this chapter.

5.1 Safety instructions

-tech.com




-tech.com

EASY PACKAGING

5.2 The task of the operator

1. Turn on the machine. See section 5.3.
Install and replace film. See Section 5.4.

Put a pallet on the turntable. See section 5.5.

2

3

4. Fix the end of the wrapping film to the pallets. See section 5.6.

5. Select amode (See section 5.10) or to continue the current packaging mode.

6. Please refer to section 5.7 for starting the wrapping procedure.

7. The machine will complete a completed packaging cycle. When this cycle is completed,
the pallet will stop at the original position.

8. Remove the pallet from the turntable.

9. Turn off the machine (see Section 5.8).

ﬂ Note: the above tasks of the operator are performed in accordance with the standard

working process.
g p TOUCH

5.3 Start the machine

i
1.Turn the main switch clockwise (A) .| C «<0O
At this point, the power indicator (C) will be on. —

2. In case of emergency, press the emergency stop button(B).

5.4 Install and replace wrapping film

42

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging



-tech.com

EASY PACKAGING

Notice

Please use the same type of film roll as given in section 3.5.1.

1. Lift the handle (B) up to open the film carriage
door(A).
2. Place the stretch film on the film roll holder (C).

3. Pull out the stretch film through the guide roller (D)

asindicated on the diagram at the top of the film roll.

Notice
ﬂ Most types of stretch film have an adhesive surface (A), so called adhesion side. Since the inner

side of the pallet must be covered with sticky material, make sure that this side is glued to the

surface. If not, place the stretch film as shown on the right picture.

4. Close the film carriage door.

5. Attach the end of the pulled film to the pallet

andthe machine is now ready to wrap.

43

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

5.5 Place pallet instructions

The operation of the standard wrapping machine can be done by an operator, and the

basicflow is shown in the following figure.

1.Please first make sure there are no people or obstacles within 1 meter of the machine.
2.The pallets are transported by forklift to machine and placed it as far as possible in

thecenter of the turntable.

Note
X100 has a printed film-breaking area. After loading, ensure that one corner of the goods is

in the film-breaking area, as shown in the figure below.

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

5.6 First put film operation

After the pallet is placed, the wrapping film needs to be manually placed on the machine

filmroll holder. The operation flow is shown in the figure below.

1.After the film roll is placed, manually stretch the film to a sufficient length.

2.Make the film unfold.
3.Pull out the film and attach it to the pallet, firmly stick or tie it to the bottom of the pallet

sothat it does not fall when it is rotated.

5.7 Turn on the equipment

1.Check for an error message. See section 7.2.

2. Multiple buttons to start the machine:

*The start button on the column

*The start button on the screen screen
Press the start button and the voice speaker will make a start sound. After 2 seconds,
theturntable began to rotate, and as the film holder rose, the pallet was wrapped. At

the endof the wrapping cycle, the turntable stops at the original position.
45

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

Notice

In the wrapping process, the machine can be paused.

5.8 Turn off the equipment

If you don't use the machine for a long Q€ @
time,please shut down the machine.

Turn the right switch counterclockwise.

5.9 Touch screen homepage

. L
1.Click to enter the system to enter the touch screen operatlon

2.Touch screen password:

L Common
-administrator: Auto Page mode
‘operator:

123456

1/10/2021 9:43:04 PM ‘ ﬁ

46

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




NO.

-tech.com

Name

Icon

Descriptions in single layer

Wrapping

mode setting

The wrapping number of stretch film required at the top

(reference value is 2)

The wrapping number of stretch film required at the

bottom(reference value is 2)

The number of times the pallets are wrapped up and

down(reference value is 1)

This value indicates the time to continue rising after

detectingthe height of the cargo (reference value of 2.5).

Speedsetting

sal-tech.com

Wrapping speed: The speed at which the film is released from
the film. As the turntable speed increases, the film exit speed

also increases to control the film tension (set range 0-100).

Turntable speed: the rotation speed of turntable(setting
range0-100)

Up speed: the rise speed of film carriage

+45 70272220

a7

support@sal-tech.com easy.packaging

EASY PACKAGING




-tech.com

Down speed: the descending speed of film carriage

C Basic operation

button

Start: Control machine runs automatically

Pause: pause the current action of the machine. Press any

button to end the pause state

Reset:
1. Move the device to the origin position, and the device can
be started only at the origin position

2. Alarm recovery

Stop button: stop automatic operation state

D Modeselecti on

There are 12 cargo modes, and different cargo parameters
are written into different modes. Select the corresponding
cargo mode before starting to write the parameters into the

automatic screen.

E Manual

Independent control of different positions of the equipment.

F Setting

MR v = EEE

The administrator's operation of parameters on controlling

device stability.

5.10 Pause packaging (normal stop)

During the packaging cycle, the machine can be temporarily stopped.

1. Press the pause button on the touch screen and the machine will gradually slow down and

sal-tech.com +45 70272220

48

support@sal-tech.com easy.packaging

EASY PACKAGING




-tech.com

EASY PACKAGING

stop.

2. Restore the package state by pressing any one of the start buttons.

ﬂ Notice

After pressing the Pause button and starting again,the machine will continue to

run from where it left off until the packaging process is completed.

5.11 Stop in automatic mode (emergency stop)

TOUCH

In emergency circumstances:

Press the emergency stop button (B). 0
The machine will stop immediately and the packaging program will
cC <O
stop.
D. «—QO
B +—
Notice ©

After pressing the emergency stop, the packing cycle could not be resumed. A 4—@

5.12 Reset to the origin position

When the turntable is not at the origin
position:Press the reset buttong,

the machine will automatically reset to the home position.

5.13 Select packaging mode

49

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

Multilayer
Mode

1/10/2021 9:51:17 PM 1/10/2021 9:51:51 PM

1. Press m and can switch between modes

2.After switching to the selected mode, press the home page to select the

50

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

corresponding mode and write the corresponding parameters into the automatic screen and
return to the home page.

3.Press >< will appear the single and multi-layer mode settings screen

4.Press g can shield the top of the film

5.Press g shielded pressurization

6.Press “—i can select photoelectric induction height measurement and multi-layer height

setting height measurement

5.14 Manual operation

select manual operation mode from the screen:

0 o -oc

= M
; *n
ae - =4
Cu
0 o

“Qz -

1/10/2021 9:37:23 PM 4 o]
202 13/143 FIV I

Press ﬂ come to the manual page

Press @ the turntable will rotate, press again the turntable will stop rotate
Press Lﬂ the film carriage will rise, press again the carriage will stop

Press |ﬂ the film carriage will fall, press again the carriage will stop

Press g the stopper will work

' I L
Press the top pressure rod will rise, press again will stop

N o v B~ w N PRE

i . L
Press the top pressure rod will fall, press again will stop

51

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




EASY PACKAGING

Note

The speed of manual operation is set above the corresponding button.

5.15 Setting overview

1/10/2021 9:37:47 PM

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging



-tech.com

EASY PACKAGING

NO. Name Icon Description
A Count statistics Wrapping number statistics
5 System System parameter setting,
paramete password is required to enter,
r operator setting is prohibited
c Device Language switching, alarm information,
Information I0 monitoring, version information
D Login - Displ t login stat
ISplay current user login status
status x play g
E Homepage m
Return to the automatic page

6 Maintenance and repair instructions

6.1 Safety instructions

& Notice
Strictly follow the applicable safety instructions during maintenance (see section 2.2.10) and

the instructions given in this chapter.

6.2 Maintenance preparation

-Please follow the general safety instructions. Before starting any maintenance work (or
cleaning):

-Turn off the machine
- Remove the power plug
- Wait at least two minutes

53

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




sal-tech.com

maintenance check

-tech.com

1. After the maintenance work is completed, please reactivate or enable

(temporarily)disable the features of the security facility immediately.

2. After cleaning the machine, please check whether the safety facilities function

canbe used normally before production.

6.4 Maintenance schedule

Maintenance interval

chapter
Maintenance Tasks s
Daily Monthly Annual Check every
and check Check inspection 3 months
section
s
Check the function of the safety
facility 6.5 v
Cleaning machine 6.6 v
Cleaning the drum on the
membrane seat 6.7 \
Lubricate the film carriage drive
chain 6.8 v
Check whether the cloth belt on
the upright post is worn 6.9 v
Lubricate the belt bearing seat 6.10 v
Lubricate the turntable drive
chain 6.11 v
Check the tension of the drive
chain in the column 6.12 \
Check the wheel of the turntable 6.13 v

6.5 Check the function of safety facilities

Notice

EASY PACKAGING

Please be extremely careful with the machines that need to be run during the inspection of safety

facilities.

+45 70272220

54

support@sal-tech.com

easy.packaging




-tech.com

EASY PACKAGING

that all safety labels and instructions are legible.
2. Check whether the wire is
damaged.3.Please check the following
facilities.
-Emergency stop button (Please see section 2.5.2);
-Safety switch for film carriage door (Please see section 2.5.3);

-Safety film carriage buttom anti-drop device

6.6 Cleaning machine

1. Check that the device is safe, see section 6.2.

2. Clean the machine with a dry cloth or a mild detergent.

Notice
Do not use solvent, gasoline and other items cleaning machine

6.7 Clean the roller on the film carriage

Notice
ﬂ Some types of film leave a layer of adhesive on the surface of the drum, which causes the
film to slide on the drum.

1. To check that the device is safe, see section A
6.2. =
2. Rubbing the surface of the drum (A) with /|

alcohol will restore adhesion between the drum

and the film.

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

6.8 Lubricate film carriage bottom drive chain

Notice
Before leaving the factory, ‘l ricating oil has been added to the drive chain of the film

seat. Lubricating oil ‘/ is still needed for long-term use.
1. Please refer to section 6.2 to check that the device is safe and correct.

2. Raise the film carriage to a suitable height and open the bottom safety plate (B).
3. Lubricate the drive chain with chain grease (A).

4. Close the bottom safety board (B).

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

6.9 Lubricate film carriage bottom drive chain

Notice
ﬂ If the belt on the column is

severely worn or cracked, please replace it

immediately.

6.10 Lubricate the belt bearing

seat

Notice

If the belt on the column is severely worn or cracked, please replace it immediately.

Before leaving the factory, [‘ lubricating oil has been added to the bearing block of the column.
Lubricating oil “ is still needed for long-term use.

1.Check that the system is safe and correct, please refer to Section 6.2.
2.0pen the top coaming and open the door plate. Please refer to the door (A) installation
ofcolumn in the transportation and installation instructions for the removal process.

3.Add lubricating oil to the filling port of the bearing seat (A) of the lifting power frame.

57

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

6.11 Lubricate the turntable drive chain

i ] Before leaving the factory, lubricating oil has been added to the drive chain of the film

seat. Lubricating oil ‘ﬂ is still needed for long-term use.

1. Check that the system is safe and

correct,please refer to Section 6.2.

Loosen the fastener (A).

Remove the chain cover (B).

Remove the chain cover (B).

U T

Install the chain cover.

If the chain is loose, tension the chain as

follows:

1. Open the door panel.
2. Loosen the four fasteners (B) of the welding parts of the motor mounting plate.

3. Use the chain tension bolt (B) to adjust the chain tension.

58

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

4. Tighten the four fasteners (A).

5. Check the tension of the transmission chain again.

6. After the adjustment is completed, proceed in the reverse order to reinstall the removed

parts.

6.12 Check the chain tension of the turntable drive chain

1. Check that the system is safe, please refer to section 6.2
2. Loosen the 4 fasteners (A) on the turntable (B).

3. Remove the turntable (B).

4. Check the condition of the next round (A).

5. Replace the wheel assembly.
6. After the adjustment is completed, proceed in the reverse order to reinstall the removed
parts.

59

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

7 Troubleshooting instructions

7.1 Safety precautions

Notice
& Strictly observe safety regulations
Please refer to section 2.2.11 for repair and troubleshooting.

7.2 Troubleshoot

7.2.1 Touch screen (HMI) alarm condition description

The possible causes of the alarm information prompted by the touch screen and the

solutionsto be taken are as follows.

EASY PACKAGING

NO. | Problem description Possible reasons Solution

1) The stretch film is out.
1) Change film
2) Stretch film is broken

1 |Lack of material alarm ~_[2) Pullthe film out and
when the machine is

) . putit on the goods.
in operation

60

sal-tech.com +45 70272220 support@sal-tech.com

easy.packaging




-tech.com

sal-tech.com

+45 70272220

support@sal-tech.com

1) Check that there's
something under the
film seat.

1) anti-pressure  switch
2) Check whether the anti
press some objects
pressure switch wire is
Abnormal alarm of2) The wire off
falling off or not.
2 [|anti-pressure  switch anti-pressure  switch
3) Check whether the anti
offilm carriage falls off.
pressure switchelement
3) Anti-pressure switch id
is in good condition.
broken.

4) Press the anti-
pressure
switch at the same
time to observe
whether the PLCI1. O ig
on or not, and if not
replace the
anti-pressure switch.

1) The travel switch is not
in the center of thell) Adjust the center of the
belt. belt and travel switch
Belt anti-loose switch [2) The mounting between2) Remove the mounting
3 abnormal alarm i
the membrane seat parts between the film
and the column is not seat and the column
removed. 5) Replace travel switch
3) The travel switch is
broken.
61

EASY PACKAGING

easy.packaging



-tech.com

1) Emergency stop
1) Release emergency
Emergency stop alarm buttonis pressed stop
4 Y
2) Emergency stop Replace new
button emergencystop button.
is broken.
Prohibit operation The film seat reaches the [3) Control the film seat
5 ; lifti imi d to falldown in manual
after lifting up to upper limit and cannot mode
the upper limit rise again.
Manually lowering thelWhen the film seat is|Do not click rise in manual
6 [film rriage, lowered in manual mode, .
. _c_a aTg_e . o. ered _a ua o.d 2) mode when the film
prohibiting rising it.  [click on the rise operation.
seat ismanually go
down.
Do not click go downWhen the film carriage is
Do not click go down in
in manual mode whenlgoing down in manual
manual mode when the film
7 [the film seat is mode, the operator click _
seat is manually rise.
manually rise. on the rise button.
After the film sealirpq film seat reaches the The film seat reaches the
reaches the lowengwer limit when it is lower limit when it iy
8 |[limit, it is forbidden tolmanual mode. manual mode, and cannot
continue to descend. continue to descend.
Prohibit click start [Automatic  state  start
9 cannot be activated in[Resetfirst, and then start.
button in touch
manual state
screen in manual
action.
Manual mode is _ - Wait until the automatic run
o Manual mode is prohibited ;¢ complete and then
prohibited when the .
when the machine is manually operate it.
10 [machine is running in
running automatically
automatic mode.

sal-tech.com

+45 70272220

62

support@sal-tech.com

EASY PACKAGING

easy.packaging



-tech.com

EASY PACKAGING

11

The safety door of
thefilm seat is open.

1) The safety door of
thefilm seat is open.
2) The circuit

ofproximity switch

is damaged.

1)

door is closed.

good condition.

Check that the safety

Check that the wire is i

12

Lifting motor alarm

Inverter alarm

Check the inverter code
to
2)find the reason

13

Film seat motor alarm

Inverter alarm

Check the inverter code
to

find the reason

14

Turntable motor alarm

Inverter alarm

Check the inverter code
to

find the reason

15

Touch screen show
Il##”.

1) Connection cable
damaged
2) Network cable plug

IS

not plugged in

is

1) Replace

cable

Check the plug

the network

2)

sal-tech.com

+45 70272220

63

support@sal-tech.com

easy.packaging




7.2.2 Description of inverter alarm

-tech.com

EASY PACKAGING

The alarm information displayed on the operation panel of the inverter, possiblecauses, and

solutions to be taken are as follows.

Overvoltage

Motor is in regenerative mode r0949
= 0: Hardware reported r0949 =1 or

2: Software reported

NO. Fault Cause Remedy
1 |F1 -Motor power (P0307) does nof Check the following:
Overcurrent  |» Motor lead short circuit * Motor power (PO307) must
correspond to inverter power(r0206).
» Earth faults .

* Cable length limits must not beexceeded.
r0949 = 0: Hardware - Motor cable and motor must
reportedr0949 = 1: have no short-circuits or earth faults.
Software reported * Motor parameters must matchthe

motor in use.
r0949 = 22: Hardware *  Value of stator resistance
reported (P0350) must be correct.

* Motor must not be obstructed or

overloaded.

* Increase ramp-up time (P1120)

Reduce starting boost level(P1312)

2 [F2 * Main supply voltage too high Check the following:

* Supply voltage (P0210) must lie within
limits indicated on
rating plate.

* Ramp-down time (P1121) must match
inertia of load.
* Required braking power must lie within
specified limits.

* Vdc controller must be enabled (P1240
and parameterized properly.

Note:

Regenerative mode can be caused by fast]
ramp downs or if themotor is driven by an
active load. Higher inertia

requires longerramp  times;
otherwise, apply braking resistor.

sal-tech.com

64

+45 70272220

support@sal-tech.com

easy.packaging




-tech.com

EASY PACKAGING

3 F3 * Main supply failed. * Check supply voltage.

Undervoltage | Shock load outside specified
limits.r0949 = 0:Hardware

reported

r0949 =1 or 2:Software reported

4 |F4 * Inverter overloaded Check the following:
* Ventilation inadequate * Load or load cycle too high?
Inverter
o * Pulse frequency too high * Motor power (P0307) must match
ver . . .
temperature * Surrounding temperature too high inverter power (r0206)
* Fan inoperative * Pulse frequency must be set to

default value

* Surrounding temperature toohigh?
* Fan must turn when inverter is

running
5 |ra * Inverter overload Check the following:
Inverter » Insufficient ventilation * Isthe load or duty cycle toohigh?
overheated * Pulse frequency is too high * The motor power (P0307) mustmatch the
* The ambient temperature is too high inverter power
Fan is not working . (RO206).
* Pulse frequency must be set tothe default value|
* The ambient temperature is toohigh?
* The fan must rotate when the
inverter is running
6 [F5 * Inverter overloaded. Check the following:
Inverter 12t * Load cycle too demanding. * Load cycle must lie withinspecified

* Motor power (P0307) exceeds inverter|limits.

power capability (r0206).  Motor power (P0307) must match
inverter power (r0206) Note: F5 cannot
be cleared until the inverter overload
utilization (r0036) is lower than the
inverter
* |2t warning (P0294).

65

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging




-tech.com

7 P11 Motor overloaded « Check the following:
Motor over * Load or load step too high?
temperature * Motor nominal overtemperatures
(P0626 -P0628) must be correct.
* Motor temperature warning
level (P0604) must match.
1. Check the wiring, and U2/V2can be
Fil 1. Film seat power roller reverse )
im ) ) ) ) exchanged if necessary
) + Thefilmcarriageisnottightened
8 [carriage during operation 2. Tighten the film to prevent film
back films roll
No action |1, The power is not plugged in 1. Plugin the power plug
9 |when the 2. The emergency stop button is 2. Rotatetheemergency stop
machinestarts pressed buttontoeliminateemergencystop
* Inverter alarm Press the "OK" button of the inverter
10 |A501 * Motor power does not correspond See F1.
Current limit to theinverter
power
* Motor leads are too long
* Earth faults
10 [A501 * Small motors (120 W) under FCC and [Use V/f operation for very smallmotors
Current limit  [light load
2. may cause a high current
1 A502 Overvoltage limit is reached. This 3. If this warning is displayed
Overvoltage |warningcan occur permanently, check inverter input
limit voltage.
during ramp down, if the Vdc controller
isdisabled
3. (P1240=0).

sal-tech.com

66

+45 70272220

support@sal-tech.com

EASY PACKAGING

easy.packaging



-tech.com

12 |A503

Undervoltage

* Main supply failed.
* Main supply and consequently DC-

Check main supply voltage.

Inverter over

sinktemperature,

linkvoltage
limit o
(r0026) below specified limit.
13 |A504 Warning level of inverter heat [NOte:

r0037[0]: Heat sink temperature

temperature . o r0037[1]: Chip junction temperature
warning level of chip junction (includes heat
temperature,or allowed sink)
change in temperature on chip Check the following:
junction isexceeded, * Surrounding temperature mustlie
resulting in pulse frequency reduction within specified limits
* Load conditions and load stepsmust be
and /or output .
appropriate
frequency  reduction (depending . . )
Fan must turn when inverter isrunning
in P0290).
14 [(A506 Overload warning. Difference between * Check that load steps and shockloads
. . lie within specified limits.
IGBT junction |heatsink and
temperature [IGBT junction temperature exceeds
. . warning limits.
rise warning

sal-tech.com

67

+45 70272220

support@sal-tech.com

EASY PACKAGING

easy.packaging



-tech.com

15 A511 Motor overload. Independently of the kind
. oftemperature determination

Motor Load cycles or load steps too high. _
check:

Over P0604 motor temperature

temperature

12t * warning threshold
P0625 motor surrounding
* temperature
Check if name plate data is
» correct. If not, perform quick
commissioning. Accurate
equivalent
circuit data can be found by
performing motor identification
(P1900 = 2).
Check if motor weight (P0344)
s reasonable. Change if
necessary.
With P0626, P0627, and P0628
* the standard overtemperature can
be changed, If the motor is not a
SIEMENS standard motor.

16 lag22 No Load is applied to the inverter. Check that motor is connected to
) inverter.

No load As a result, some functions may not work

Applled to asunder

inverter

normal load conditions.

sal-tech.com

+45 70272220

68

support@sal-tech.com

EASY PACKAGING

easy.packaging



7.2.3 Mechanical common faults and elimination

-tech.com

Problem
NO. Possible reasons Solution
description
The turntable 1. Emergency stop button 1. Rotate the “Emergency Stop Button”
1 does on the operation panel to eliminate the
hasbeen pressed. ) .
not rotate after _ Emergency Stop Alarm” and the red
_ 2. The chain falls off or breaks [light at the top will be eliminated.
starting.
2. Open the turntable, replace the
chain,adjust the chain tension
1.Place the equipment on the flat
groundand ensure the floor is clean.
2.Reinstall the bottom roller or replace
1.The machine is placed on
it. 3.Filling of lubricating oil. Details refer
Abnormal noise or uneven ground . . .
- . to Maintenance instructions.
difficulty in 2.Bottom roller
2 startingthe o 4.Check if the bottom roller is loose or
turntable damaged3.The chain is

short of lubricating oil

4.The goods are overweight

damaged, check the weight of the
load(The goods should be selected
withinthe approved load range, and the
detailedrange values refer to the

technical

parameter list.)

The turntable has

1.The bottom sensor of the

1. Adjust the distance between sensor

3
no
) turntable is loose and andsensor plate or replace sensor.
reset action or the
reset is not damaged.2.Power lines were oy circuit and replace faulty circuit
accurate. damaged.
1.Chain lacks lubricant
Abnormal noise in 1.please see section 6 Maintenance
. . 2.There are something in the
4 film carriage

chain.

andRepair Instructions for details.

Clean the matter in the chain

sal-tech.com

+45 70272220

69

support@sal-tech.com

EASY PACKAGING

easy.packaging



-tech.com

5 can't bepacked.

The top of thegoods

1. Sensor detection

positiondeviation

2. The sensor is damaged.
Over top time setting is too
short.

1.Adjust the sensor to detect the
distanceor position

2. Change sensor

3. Increase the times of over top
(Pleasesee section 5 Operating

Instructions for

details.)

Film carriage

6 labnormality

1. Sensor detection
positiondeviation

2. The sensor is damaged.
Chains fall off, break, or have
something in the chain

1.Adjust the sensor to detect the
distanceor position

2.Change sensor
Clean up the things or reinstall thechain

Film winding too

broken / have

broken hole

7 | tight / too loose /

1.The film roll is bonded with
debris

2.The film release speed is too
inconsistent with the turntable

speed.

1. Clean the surface of the film roller
with alcohol (do not use sharp tools such
as a knife to clean it))
2. 2.Adjust the motor speed (Please see
50perating Instructions for details)

1.film carriage power

1.Check the circuit and exchange U2/V2

g Film carriage drumreversal if necessary
rollerreverse 2. The film is not tensioned 2.Tightening film to prevent returning
rotation during operation. 2. film when operating.
1.The power supply is
] notplugged in. 1.Plug in the power plug
No action Press the "OK" button of the inverter.
9 2.lverter alarm
after the 2.Release emergency stop button
) 3. Emergency stop button
machine
hasbeen pressed.
starts

sal-tech.com

70

+45 70272220

support@sal-tech.com

EASY PACKAGING

easy.packaging



8 Append

8.1 Electrical Principle Drawing

-tech.com

EASY PACKAGING

!
H

V2 SMART| /) WFHE
Y waspP

sal-tech.com

+45 70272220

it
b
5l
M} g8
)
| AD g
T &
‘ e fm
g%
LR
=[]
L
& =10 s
o
)
10T =
5
LRI
HHESR TR S
5
2 R
[ [ ) [ I | I I |

support@sal-tech.com

easy.packaging




-T1]
£z £
o ~ m.
Ol 2
= - =
ol &
o e dsvMn WV 8

1| > ) = sitvsun | LEVINGS Ta
n
<
w
MHED MUETDT MELD
JLES oy JLE=L e BEES
i L

=
o
<
s
v
]
hct
®
£
]
a
o
3
("]

72

+45 70272220

-tech.com

sal




-tech.com
EASY PACKAGING

E> 7O
;—,; L 1Ol
&
e 4
T o Q
» ‘ -
ToT s LT
TR 9'm
F--= Sl S
1 - e LS
o i . T v
(331 TR e p ] 1 o -+
' A0-ZLOO
rTn U e |
e ; Tl £
111 e ™ 1
: '“ Wiram T
o R e 1 ;’—' — O ———
o i l; Y] Tm
Lor R 1 Bl s L
i . T 0o
— e | 2 ;
s q R AO-TLAO
.'g or L . I E1
P 3R )f e /2oL L
vor (2] 1 ", 1 1o Oy
T ikl el e : :—"" 104
e i =
z°00 T3ET i Wl :lﬂ i i o
" W E S .- <t
B O U 18 -]
001 I it 10 v
P ey 10 18 I.I.I “
P E-HT T J— [ T o e T E—T T B
01X m sty IR S
o +81 5SS
m-OH !
8 h_l-
™ T
I — < A
-]
bl
¥
=
=]
-1 —
3 A0
-7 e

Csiemeds

H

WASP

Y4 SMART | /\iB8FHZ
N\

sal-tech.com

73

+45 70272220

support@sal-tech.com

easy.packaging




com

easy.packaging

-tech
EASY PACKAGING

dasvn WV
s  LEVINGS TS

[N
T
(U3
o1
s
or
or
or
or
o'or
AP T-HL

=
o
<
s
v
]
hct
®
£
]
a
o
3
("]

74

s Ed - TSNS L] AR Ed K- TSNS STARNED-L1IM 1ae
W HAws e 1] 35k 1 G
—~ f | Nt — 15 i g — X
Mv_ fos 4 e w_ shs- 4 e Alw_ Ths- -
n - n

+45 70272220

&
4
i1




-tech.com
EASY PACKAGING

F
.
H
i 5w 'BL ¥
HESE
_| L
AO-ZTLOO S
T
*e® -
- gy
1 1
(A
*T® 1 ’& A
T
1 1
Vsl
L} rw e
| L |
HEE
L
AT
L
o
—
—1 "
=2
g
o
h Em
&3
l 1 1 l I '\
75

sal-tech.com

+45 70272220

support@sal-tech.com easy.packaging




-tech.com

EASY PACKAGING

8.2 Component breakdown diagram and detailed list
8.2.1Turntable decomposition diagram and schedule

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging



-tech.com
EASY PACKAGING

77

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging



-tech.com

EASY PACKAGING

NO. Workpiece number Workpiece name Quantity
1 9XXDI000087 M-type turntable welding basics 1
(simple version)
2 9XXDI000048 Right swing arm welding 1
3 9XXDI000081 Cover plate welding 1
Motor mounting plate weldingparts
4 9XXDA000018 1
5 9XXDI000047 Left swing arm welding 1
6 9XXDI000026 Turntable welding 1
7 9XXDI000150 Turntable roller assembly 13
8 9XXDI000149 Rubber wheel drive components 2
9 9XXDI000042 Transition sprocket 3
10 d25 Circlip for shaft 3
11 D52 Circlip for hole 3
12 9XXDI000036 Shaft sleeve 4
13 6205 Deep groove ball bearing 3
14 9HXWS000213 Connector 2
15 9XXDI000038 Screw 2
16 9HXWS000215 Fixed piece 4
17 9XXDI0O00058 Swing arm cover 2
Angular contact ball bearing7017C
18 JZCJJ000005 2

sal-tech.com

+45 70272220

78

support@sal-tech.com

easy.packaging




-tech.com

EASY PACKAGING

19 9XXDI000045 Spindle 1
20 9XXDI000059 Spindle gland 1
21 9XXDI000060 Bearing gland 1
22 9HXWS000214 Buffer compression spring 2
23 9XXDI000044 Motor sprocket 1
24 9XXDI000065 Swing arm gland 2
25 9XXDI000032 Center cover 1
26 9XXDI000066 Buffer gasket 4
27 9XXDI1000041 Cushion 2
28 9XXDI000075 Induction block 1
29 9XXDI000067 Stopper cover 1
30 9XXDI000068 Motor sprocket gland 1
31 JJGLMO000027 Square nut M6 1
32 9XXDI000091 Sensor bracket 1
CVtypeverticalaluminumhousing
33 JDJJLO0O0013 geared motor 1
34 JQTQT000108 Chain A10 1
35 9XXDA000008 Gland 1
36 9XXDI000084 Side cover 1 1
37 9XXDI000085 Side cover 2 1
38 DKGJJO00008 Cylindrical proximity switch 1

sal-tech.com

+45 70272220

79

support@sal-tech.com

easy.packaging




8.3 Column exploded view and detail list

1) Column installation exploded view

-tech.com

EASY PACKAGING

NO. Workpiece number Workpiece name Quantity
1 9XXLG000273 Side door (new) 3
2 9XXLG000106 Rear door panel 3
3 9XXLG000193 Lifting power unit (lifting motor) 1
4 9XXLG000100 Light guide plate 1
5 9XXLG000101 Light box 1
6 9XXLG000145 Wheel mechanism 1
7 9XXLG000168 Top coaming welding piece 1
8 9XXLG000273 Side door panel (new) 3
9 9XXD0000042 Power Indicator 1
10 9XXD0000041 Start up buttonXB2-BA31C 1
11 9XXD0000043 Load switch LW26GS-25/2 1
12 9XXD0000044 Emergency stop button 1
13 DKGXZ000001 Travel switch 1
14 9XXLG000095 Electrical cover plate 1
15 9XXD0000038 Touch screen (SMART 700IE V3) 1
16 JQTQT000002 Tank drag chain 1
17 DKGJJO00008 Cylindrical proximity switch 1

sal-tech.com

+45 70272220

support@sal-tech.com

easy.packaging




-tech.com

EASY PACKAGING

18 9XXLG000153 Lower limit switch mounting bracket 1
19 9XXLG000152 Proximity switch frame 1
20 9XXLG000212 2650Siemens column welding parts 1
21 9XXLG000108 Switchboard 1
22 9XXLG000201 Trolley travel mechanism 1
23 JQTQT000005 Key of door 1
24 JQTQT000004 Door lock 1

sal-tech.com

+45 70272220

81

support@sal-tech.com

easy.packaging




2) Breakdown diagram of lifting car

-tech.com

EASY PACKAGING

NO. Workpiece number Workpiece name Quantity
1 9XXLG000141 Guide wheel assembly 4
2 JDJJL000004 Lift car motor 1
3 9XXLG000200 Film carriage main power sprocket (18 teeth) 1
4 DKGJJ000001 Proximity switch (normally open) 1
5 9XXLG000214 Counting switch mounting bracket 1
6 9XXLG000135 Take-up wheel assembly 1

sal-tech.com

82

+45 70272220 support@sal-tech.com easy.packaging




8.4 Film carriage exploded view and detail list

-tech.com

EASY PACKAGING

1) Exploded view of the assembly of the micro-movement film seat (with electromagnetic

cutting)

NO. Workpiece number Workpiece name Quantity
1 9XXSD000100 Micro-movement film carriage door body 1
2 9XXSE00010 Film seat cutting module 1
3 9XXSE000111 Main frame of membrane 1

sal-tech.com

+45 70272220

83

support@sal-tech.com

easy.packaging




2) Exploded view of the door body of the micro-movement membrane seat

-tech.com

EASY PACKAGING

NO. Workpiece number Workpiece name Quantity
1 9XXSE000106 Film carriage door 1
2 9XXSE000104 Micro-motion induction roller mounting frame 1
3 9XXSA000068 Film carriage door handle 1
4 9XXSA000071 Film seat guide film roller(L523) 2
5 9XXSE000102 Film seat guide film roll up fixing piece 1
6 9XXSE000103 Film seat guide film roll down fixed piece 1
7 JIGLD000289 Contour screw $8-L16-M6 2
8 JJGLD000225 Contour screw ®8-L35-M6 3

sal-tech.com

+45 70272220

84

support@sal-tech.com

easy.packaging




-tech.com

EASY PACKAGING

9XXSA000063 Door handle reset torsion spring 3
9XXSA000014 Handle shaft copper sleeve 3

11 JJGLD000224 Contour screw ®8-L20-M6 1
12 9XXSA000006 Door shaft copper sleeve 2
13 9XXSB000006 Proximity switch holder 1
14 9XXSA000062 Observation board 1
15 JJGLD000226 Contour screw ©12-L20-M10 2
16 DKGJJ000001 Proximity switch (normally open) 1
17 JJGLMO000018 Lock nut M6 6
18 JJGLD000080 Hexagon socket flat head screw M6X16 2
19 JJGLD000152 Hexagon socket countersunk head screw M8X16 4
20 JJGLD000071 Hexagon socket flat head screw M5X12 4
21 JJGLM000026 Lock nut M5 4
22 JJGPD000001 Flat washer M5X1 4
23 JJIGPD000002 Flat washer M6X1.6 5
24 JJIGPD000006 Flat washer M3X0.5 2
25 JJGLD000039 Hexagon socket head screw M3X20 2

3) Exploded view of membrane seat cutt
[
N2
8 ing module

sal-tech.com

+45 70272220

85

support@sal-tech.com

easy.packaging




-tech.com

EASY PACKAGING

NO. Workpiece number Workpiece name Quantity
1 9XXSD000012 Film carriage cutting bracket welding 1
2 9XXSD000003 Broken film cover 2
3 9XXSD000006 Broken film blade 1
4 9XXSD000002 Broken film connecting rod 1
5 JQTDCO00001 Broken film electromagnet 1
6 JJGLD000062 Hexagon socket flat head screw M3X8 8
7 JJGPD000006 Flat washer M3X0.5 4
8 JJGPD000001 Flat washer M5X1 4
9 JJGLM000004 Hex nut M5 2
10 JJGLD000024 Hexagon socket head screw M5X12 2
11 JJGLD000240 Hex nut M2.5 2
12 JJGLD000239 Hexagon socket head screw M2.5x8 2
13 JJGPD000011 Flat washer M2.5x0.5 4
14 JJGLD000039 Hexagon socket head screw M3X20 1
15 JJGLM000021 Lock nut M3 1
16 1JGSJ000001 Internal tooth lock washer ®2.5x0.3 1

sal-tech.com

+45 70272220

86

support@sal-tech.com

easy.packaging




ally exploded view of film carriage main frame

-tech.com

EASY PACKAGING

NO. Workpiece number Workpiece name Quantity
1 9XXSE000112 Main frame and top plate welding 1
2 9XXSE000121 Safety board 1
3 9XXSA000138 Film seat film guide roller (L607) 1
4 9XXSA000058 Transmission from sprocket 1 (35 teeth) 1
5 9XXSA000127 Transmission from sprocket 2 (12 teeth) 1
6 9XXSA000041 Tension sprocket 2

sal-tech.com

+45 70272220

87

support@sal-tech.com

easy.packaging




-tech.com

EASY PACKAGING

9XXSA000061 Straight push mechanism roller 2

9XXSA000055 Film roll bottom gasket 1
9 9XXSA000056 Fixed sleeve under film roll 1
10 9XXSA000057 Film roll column top fixing piece 1
11 9XXSA000003 Door opening limit bushing 4
12 9XXSA000002 Door opening limit plate 1
13 9XXSA000134 Photoelectric switch bracket 1
14 9XXSC000003 Heightening membrane seat cover fixing column 1
15 9XXSC000009 New model membrane seat top cover 1
16 JIGLD000224 Contour screw ®8-L20-M6 2
16 JIGLD000224 Contour screw ®8-L20-M6 2
18 JDQKY000001 Retaining ring for hole D=30 2
19 DKGGD000001 Photoelectric switch 1
20 DKGJJ000001 Proximity switch (normally open) 1
21 DKGWDO000001 Micro Switch 2
22 JJGLD000221 M5 top wire 1

Hexagon socket set screws with flat point M8
23 JJGLD000230 1
x30

24 JJGLD000027 Hexagon socket head screw M4X10 2
25 JJGLD000039 Hexagon socket head screw M3X20 6
26 JJIGPD0O00009 Large washer M6X1.6 8
27 JJGLM000021 Lock nut M3 4
28 JJGPD000006 Flat washer M3X0.5 10
29 JJGLD000174 Hexagon socket countersunk head screws M10X5005 2
30 JJGPD000007 Flat washer M4X0.8 5
31 JJGLM000022 Lock nut M4 3
32 JJGLMO000004 Hex nut M5 1
33 JJGLD000029 Hexagon socket head screw M4X16 3
34 JJGLM000018 Lock nut M6 3
35 JJGLD000002 Hexagon socket head screw M6X16 3
36 JJGLD000005 Hexagon socket head screw M6X10 4

sal-tech.com

+45 70272220

88

support@sal-tech.com

easy.packaging




-tech.com

EASY PACKAGING

JJGLD000152 Hexagon socket countersunk head screw M8X16 1

JJGLD000043 Hexagon socket head screw M8X16 1
39 JJGTD000004 Elastic washer M6X1.6 6
40 JJGLD000032 Hexagon socket head screw M4X30 1
41 JJGTD000002 Elastic washer M4X1.1 2
42 JJGTD000001 Elastic washer M3X0.8 2
43 JJGPD000002 Flat washer M6X1.6 2
44 JJGLD000244 Hexagon socket flat head screw M6x20 2
45 9XXSE000089 Little Hornet Film Roll 2
46 JZCDZ000048 Bearing with seat 4

Hexagon socket set screws with flat point M6
47 JJGLD000236 1
x16

48 JJGLMO000005 Hex nut M6 1
49 JJGP000001 Flat washer M5x1_1 8
50 JJGTD000003 Elastic washer M5X1.3 8
51 JJGLD000334 PN A IR A S BT M5x12_1 8
52 JICPJO00001 Ordinary flat key-A type 2

film frame

8.5 Clamping and cutting film exploded view and schedule1)Cut

3
t"'/_..*q

¢ ¢ hJ * E B
. ‘ 4 Lo
. l\

sal-tech.com

+45 70272220

support@sal-tech.com

easy.packaging




-tech.com

EASY PACKAGING

Workpiece number Workpiece name Quantity
1 9XXAA000055 1650 broken film frame welding parts 1
5 11GLD000248 Hexagon socket countersunk head screw 5
M8x16
3 1IGLD000253 Hexagon socket countersunk head screw 14
M6x12
4 9XXAA000068 Belt tensioner fixed shaft 1
5 9XXAA000069 Tension torsion spring 1
6 9XXAA000070 Belt tensioning fixed sleeve 1
7 JJGLD000251 Hexagon socket head screw M6x16 1
8 9XXAA000071 Transition mounting plate 1
9 9XXAA000072 Belt tensioner fixed shaft 1
10 9XXAA000066 Pulley assembly 2
11 JJGPD000003 Flat washer M8X1.6 2
12 JJGTD0O00005 Elastic washer M8X2.1 2
13 JJGLD000252 Hexagon socket flat head screw M8x35 1
14 9XXAA000076 Belt chute 1
15 JJGLD000254 Hexagon socket head screw M6x40 2
16 JJGPD000002 Flat washer M6X1.6 5
17 JJGTD000004 Elastic washer M6X1.6 6
18 9XXAA000075 Custom bearings 5
19 JJGLD000249 Hexagon socket flat head screw M8x16 1
20 9XXAA000065 Belt fixed wheel installation shaft 1
21 JCDZX000002 Sliding track 1
22 9XXAA000074 Film guide plate 1
53 1IGLDO00250 Hexagon socket set screw with cone .
point M5x8
24 JJGLD000244 Hexagon socket flat head screw M6x20 1

sal-tech.com

+45 70272220

90

support@sal-tech.com

easy.packaging




-tech.com

EASY PACKAGING

JJGPD000014

Enlarged flat pad ®6x25x2

26

JJGLD000255

Hexagon socket head screw M6x45

4) Broken film assembly

NO. Workpiece number Workpiece name Quantity
1 9XXAA000053 1650 broken film frame assembly 1
2 JJGLD000264 Hexagon socket head screw M8x30 2
3 JJGPD000003 Flat washer M8X1.6 2
4 JJGTD000005 Elastic washer M8X2.1 2
5 9XXAA000141 Device right fixed foot 1
6 JJGLD000268 Hexagon socket head screw M5x16 4
7 9XXAA000004 Break film movement components 1
8 9XXAA000099 Reset connection board 1
9 JJGLD000247 Hexagon socket head screw M6x20 1

10 9XXAA000111 Conversion belt reset tension spring 1

11 JZCGZ000001 Cam follower 1

12 9XXAA000139 Belt sliding rod welding parts 1

sal-tech.com

+45 70272220

91

support@sal-tech.com

easy.packaging




-tech.com

EASY PACKAGING

13 9XXAA000018 Broken film follower bushing 1
14 JJGLD000251 Hexagon socket head screw M6x16 1
15 JJGLMO000005 Hex nut M6 3
16 9XXAA000112 Device left fixed foot 1
17 JJGTD000003 Elastic washer M5X1.3 6
18 9XXAA000080 Conversion belt 1
19 JJGLD000266 Hexagon socket head screw M5x12 2
20 9XXAA000114 Belt pressure pad 1
21 9XXAA000154 Belt press 3
22 JJGLD000256 Hexagon socket head screw M3x16 1
23 JJGTD000001 Elastic washer M3X0.8 1
24 JJGPDO00006 Flat washer M3X0.5 1

8.6 Spare and wearing parts

NO. Workpiece name Workpiece number Quantity
1 Cylindrical proximity switch DKGJJO00008 1
2 Proximity switch (normally open) DKGJJ000001 2
3 Microswitch DKGWDO000001 2
4 Bearing package nylon 9XXDI000073 19 sets
5 Film roll gasket 9XXSA000055 1
6 Film roll sleeve 9XXSA000056 1

sal-tech.com

+45 70272220

92

support@sal-tech.com

easy.packaging




-tech.com

9. Electric Diagram

sal-tech.com

9.1 MOUNTING PLATE LAYOUT

.....................
,,,,,,,,,,,,,,,,,

$08065000620000000800 002008662000

i) 5;

SIEMENS. SINAMICS V20 . SIEMENS. stm;mcsrvzo
@0 A .. B
. P n |
of 1] o]
Lana

SIEMENS. SINAMICS V20

Ty

___!lluxll____.._._u

+45 70272220 support@sal-tech.com

EASY PACKAGING

easy.packaging



-tech.com

EASY PACKAGING

9.2 WIRE COLOR TABULATION & CODE

Wiring Standard

single-phase L red /RD L
N blue /BU N
Control power supply 24V brown /BN 24V
ov blue /BU ov
equipment IN brow /BN
n
equipment QUT /BU
blue /BK
black

94

sal-tech.com +45 70272220 support@sal-tech.com easy.packaging



LO3

kM1

03/ 1.6

- PE

0.5 my’ remu—

9.3 MAIN CIRCUIT

lwm—2
lo.~4

= B
3; g
~ s . | -+ \D
= B
=F 2
- —h— - - AV
%:‘J;?
- -
g
=
- 8§ 4
= .8 =
= 2
= LD\
2.8
—= = £
_,E
N A’.’ -
wl 3
. -
o =
s B o=
. B
. 4 1=
; /;“ '1‘]‘
3E
k| g
-1 2
-]
o
._‘.;Ll:,- -
< ) %%
18 .t -
=
o
-~
2
i
e
~N
w e
e N -
w4
oB I
qm YAl
B
- - =
i . )
=Tz T T
) -l -]
D - ~
>
=
£ 5
== z
[ = & *HS 2
el 1 =5
=3l | ] &A= g
| - 3

sal-tech.com

+45 70272220

support@sal-tech.com

PLC power

power indicator

main power control

-tech.com
EASY PACKAGING

easy.packaging



.com

-tech
EASY PACKAGING

9.4 INVERTER WIRING

lﬂl qd
' - 8 S0 “«-SH/VE
. S8k
¥ 2% -
r N | y . - <+ +SH/VE
u +G8FSY
1030w IFLIE WY 1010w doy J0}0W dqEIWIN]
GL 0%k R
£1A AMG ) 0¥ nn-:rL. 0%
aIN 4 )
X ’ g z 1o IX
ST
n
“r:.
' |
N o | 1 A A 1)
Fido ! |
! [
£10 o= "
Zlg o ! |
[ - I . . -n
I — A Lo-crMYGL 0 I I
zt _ -+ \VZ L " +58% + -+ \VZ
CIRS-0120%) - .__ [ANL-ET9HS-012ETS9 |
sl . . |
l o e e e e e e g zan L
P 1 pu | 1
R 30 | am | wsf
€07 £0T 80
£ON E0N £ON
1d - J_E $0 qm.: S0 | - - 1d
SON - L /,..ﬁA. ! L 2 A - EON
o0 LR
€07 - e L L KR A -t 501
€01 £071

easy.packaging

=
o
<
s
v
]
hct
®
£
]
a
o
3
("]

+45 70272220




.com

easy.packaging

-tech
EASY PACKAGING

\0 8 _— N ) -n AT G Q)
- N 1
— - ,M._Mr G0 - ,Mm. S0 -y ,M__u: () m
. AVZ ¥ ave R m
=
L ) 5 8 D
P
_ BT ! SO0 - -S54 -
> " : 0VV002Y¥SI88ZLSHI e ; s
& . | 0VdD NdD won — ©
o ’ ! 0O n
c I }
7 _ SNAWAIS | I W
.ur_w " rm "oﬁ_m-:a?ms aAve ¢ 9 | OVVDOZUSTBSZLS3I o
S N L Swm = — |0 =
(@] ("]
- ~
(@] [e)]
H ur M
n -
o 31qes JOMBNNG T EON
1
%
01 m
N
(=]
~
N Tl A <IN - S0
£ON EON
—_— A —_ N
-t N S S—
s £07 €071 o




sal-tech.com

-V

9.6 PLC INPUT

-
- 8
- =l P = ™
- —1s = -
- ) ot
- L
~ 8
oe =p » ™
PR . _— = > o) -
R o3
- -
-
-y - e
e —is o> .
- 0_3
-] —
- §
o = o . =
- — 0 -0
- —
-
- 8
s, m
~ - 2 A_—,‘ w __r—
s> 'S
—
o B8
o
. ~E it
- 12 .2
=27 e
—
w -E
o r]
w = - 7]
- —J O O
e =]
—
-« B
T -
. -1 g - -
s L ” O -0 5
—
- B
" E. ‘:; - «@
Che - °s
—
~ B
~ 2 B0 » N
. S . ~ -
ST =]
—
~ B
_ S e —
- ) o y o
= o
—
"
> B
o W0 =
° = - e
- = O -0 = E
= =]
o v — o
= g
" (=
8 o
= jw —
NS -~ - la R0 o]
I ‘= o
§ [a ol
= O~
=t - N
NIET|E o m
e (& Jrde]
s e LT

24\ -

4.a.]

foa. ]/ OV

+45 70272220

PLC INPUT

support@sal-tech.com

-tech.com
EASY PACKAGING

(-3
=
>
2
5
o
&
]

start wireless stop

lower limits

upper limits

tumtable phase

product height sensor

easy.packaging




.com

easy.packaging

-tech
EASY PACKAGING

Ml
Sunmma
YeIq J[qEIWM 10301 J[QEIWIM) WUE[E 20014 PIBATIOE 2O10A Wi uaasd w31 angq WS par PuFewondap

Ve /NPT £ 0 « A2/

AVC

- ¥ mcyo

V'S / N Ny e ——— 1

AO A :

o Loob a-ob §-ob ¥ ob £°0b z°0h 00

=
o
9
&
v
@
H
©
£
)
-1
o
3
("]

[
> AFZX-INZAK
o | 1wy
[ ol .
> LJ
o v
]
o 1 © 4 ﬁ i + :v "o I 1 e1d g1
™~
(<)
&w oyl mwglg| amglp Au gl Am gl A® G'Q A8 G'0 Am G0 45 G K & G )
S Id A0 L odt 9 ob} g 'ob} ¥ ob} Aot ) Z°0b 1700 0°0d A0

+45 70272220

OVVOOFYOI882.LSHI
O@ZUD&U  AdIN0

1
|
|
|
|
|
|
|




sal-tech.com

9.8 EXTERNAL TURNTABLE & LAMP LINE

™ - ]
{i - m
™ & “®-
s* ™=
= &b
| = -]
=
o
o
g
&
~
<
S z '.‘®".:
N =
= 50
| =
o
3
=)
- S -
gy - -
S ®
o -
— B
=5d
] - =
o
B E
278
4
s
=
=
- =
= 3
-
3] -
=
8
2y =
=2
w
=
<
-
= -
T - 2 =
o
=
-
= —
- —
~ =1
= ‘ >
VB
Ew M
e~ S
« =2
S gN
— 2
=B
e
2
& ™
4
v
o - 7
\
T Ew |
- aN
. ZE
(=]
1
o=
E—4":]
= 29
5 Ec
‘—'4 :m J
= 4
:’"4 o
™
nm™m
L .
=
-

+45 70272220

support@sal-tech.com

-tech.com
EASY PACKAGING

easy.packaging




b0l

g2
o=
o|$
| <
L%
0|2
<
Qe
)| >
n
<
wu AVZ - ~
AD b N -1
SZANSNNGO-L1AD] SODZSNNZT-BTANI | N-ZSS0T8-A¥(
noa 1uS1au N-ZSBOT8-AR] 2ZFS9-Z8X Tan] 3 ; u ddn umop|pue d
= ‘ .. e aurl wonuanad 190y | Aouafioua = D1EVEZIX i spmol wmop pue dn :E.__._u e neoppeos Ga
-4 AN ) . ums : €01 a| €701
g al 1711 21| 9701 . _m. 4 )
o) i L @f --rad af ¥70I Sl 1
2 il 1| X--3
m £l
2
S
]
—
(o]
Q
—
<
P
3
w
-
x
[1T]
a
)
z1t it 9°01 £°01 A1) A0) AVZ
b0
Y Y Y Y Y Y \J
z°11 111 901 4 £°01 z°01 A0 AVE

101

easy.packaging

=
o
9
&
v
@
H
©
£
)
-1
o
3
("]

+45 70272220




9.10 WIRING PART OF EXTERNAL FILM CARRIAGE

-tech.com
EASY PACKAGING

=
.‘._)‘
™ s
) =3 »
— g o - 5<>f- IR
. -0 o =
t ]
- w
o™ g
. =
— o
— .2 2
o B
=
3 9
L] E I~
. o=t
(=] : - ,—q&w
= —t—0- # S8 P S
— |
L R T
.',jN
v—4:_2
oy B |
-
5p 0
g =
o -
-
g
(-1 —_
; JUee (T
o. - 2 Lot
S - o ,1 v F
) Z
L™
S 2 B
. 82 9
(=T
H_g
!
v
=
o
3
=
-
L=
- (o8
- =~ L=}
B
o
==
- -
- — ™
el —o- o -

o0 1
-~

sal-tech.com

10x0,

+45 70272220

support@sal-tech.com

easy.packaging




.com

easy.packaging

-tech
EASY PACKAGING

HELEYE B RE
cob PO AR A0

A R .Jf)—:ux Iuusurvn ——a::r:fa .J«.—J.Zu.:.vm m
o
<
> -m
m Co oSS ST T T TT T T T T I I i L--“
Dln | ! | 1 L
2 " o JNHuer] " 5
s " ” : | ©
m  — — € | | ! n
| o HH‘ | | 1 o
| | I 1 p
¥ dors <1/ 0L %y 8 ” " " o
rlv | | I | u
0 | | | 1 v
oVu | 9 ” " N ﬁ "
m T 0 O
_m e 70l - ) _ 8 ” " "
N | | I 1
O | | | 1 o
o | ” " " S
= _ ” ! 706-XL " N
o | | I 1
M | I | 1 2
= _ 2 1 , ! ' =
-~ e S 3 b e O _______ 4
1m s o (¥) 00Zv-206-X1 m
o A¥2 fom 002V-206-X1
L |




9.12 BRAKING

-tech.com
EASY PACKAGING

K2
mf |az
.

turntable brake

™
2
) - ™ -
S
o~
-
P
™
=]
= =
Ea g -
9
e~
o =]
= —
o _© o =
- - sDA
= ™3
s o - =
E =
3 2
- |
S
=
&
S
o =
-y :‘:I
AFE *

13—~ 14

sal-tech.com

+45 70272220

104

support@sal-tech.com

easy.packaging




-tech.com

10. CE Certificate of Compliance

if%y
F
g
40
K|O

|
IS
O
)
Q

|
i
=

| o }
KY 2%

A

Certificate — CeptmdomkaT —

Certificate of Compliance

No. 0H170410.SJAON74

Test Report no. SCC_17_-08212-10

Certificate’s Suzhou Jigjun Auto-Well Industrial

Holder: Automation Co., Ltd.
No.26 Chengyang Road Xiangcheng Zone Suzhou City
Jiangsu Province China

Certification

ECM Mark:

Product: Pallet Wrapping Machine

Trademark: SMART WASP

Model(s): X1, X3, X5, X100, X300, X500, X500-3, X5-3, S300

Verification to: Standard:

Remark: The product(s) has been verified on a voluntary basis. The product(s) satisfies the requirements of
the Certification Mark of ECM, in reference to the above listed Standard(s). The above Compliance Mark
can be affixed on the product(s) accordingly to the ECM regulation about its release and its use. The
regulation can be found at www.entecerma.it. This Certificate of Compliance can be checked for validity

EN ISO 12100:2010,

EN 60204-1:2006+A1:2009+AC:2010,

EN 61000-6-1:2007, EN 61000-6-3:2007+AC:2012,
EN 61000-3-2:2014, EN 61000-3-3:2013

related to CE Directive(s):

2006/42/EC (Machinery)

2014/35/EU (Low Voltage)

2014/30/EU (Electromagnetic Compohblhty)

at www.entecerma.it
This verification doesn't imply assessment of the production of the product(s).

Addifional information, clarification about the C€ Marking:

We attest that a TCF for the C€ Marking process is in place. Whereas the
Manufacturer is Responsible to start the C€ Marking Certification Procedure and to
perform all the necessary activities, as required by the Directive before placing the

C€ Mark on the product(s).

Date of issue 10 April 2017 Expiry date 09 April 2022

Chlef Manager Deputy Mancgef

Ente Certificazione Macchine St

Via Co Beﬂa 243 - Loc. Castello di Serravalle - 40053 Valsamoggia (BO) - ITALY
® +39 051 6705141 & +39 051 6705156 X info@entecerma.it @ www.entecerma.it

EASY PACKAGING

sal-tech.com

10¢

+45 70272220 support@sal-tech.com

easy.packaging




